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/ 0105.00.00.001
®
2 5aMASZ’ | 7010/2 - 2,10 m - Standard Tab. 1a
L.p. Numer czesci - _— llosé Uwagi
Iter:n Part N:. Nazwa czgSci Description Quantity Notegs
1 0105.01.00.001 Uktad zawieszenia - Standard Suspension unit - Standard 1
2 0105.02.00.000 Belka nosna Drive unit 1
3 0105.03.00.000 Bezpiecznik Safety device 1
4 0105.04.00.000 Rama gtéwna - Standard Main frame - Standard 1
5 0105.05.00.001 Zespot tnacy Mowing drum 2
6 0105.06.00.000 Zespot oston Safety guards 1
7 MIWB-066-000 Wat B&P - 7G3N066CE007096MA PTO B&P - 7G3N066CE007096MA 1
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0105.00.00.011

Z010/2 - 2,10 m - Hydraulika

Tab. 1b

Lp. Numer czgsci Nazwa czesci Description ”OS’(% Uwagi
Item Part No. Quantity Notes

1 0105.02.00.000 Belka nosna Drive unit 1

2 0105.03.00.000 Bezpiecznik Safety device 1

3 0105.05.00.001 Zespot tnacy Mowing drum 2

4 0105.06.00.000 Zespot oston Safety guards 1

5 0105.09.00.001 Uktad zawieszenia - Hydraulika Suspension unit - Hydraulics 1

6 0105.10.00.000 Rama gtéwna - Hydraulika Main frame - Hydraulics 1

7 MIWB-066-000 Wat B&P - 7G3N066CE007096MA PTO B&P - 7G3N066CE007096MA 1
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0105.01.00.001
Uktad zawieszenia - Standard
Suspension unit - Standard
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0105.01.00.001

Uktad zawieszenia - Standard
Suspension unit - Standard

Tab. 2a

Lp. Numer czgsci Nazwa czesci Description HOS’(% Uwagi
Item Part No. Quantity Notes
1 0050.22.00.062 Sworzen @22 (50.22.00.062) Pin @22 (50.22.00.062) 2
2 00S0.25.00.065 Sworzen @25 (50.25.00.065) Pin @25 (S0.25.00.065) 1
3 0105.01.01.001 Zaczep Hitch 1
4 0105.01.02.001 Ramie usztywniajace Bracket arm 1
5 0105.01.03.000 Glowica spawana Head welded 1
6 0105.01.04.000 Ciegno wzdtuzne zwieszenia Lifting arm 1
7 0105.01.05.000 0s katowa Angle axle 1
8 0105.01.06.000 Zapadka Locking paw! 1
9 0105.01.07.000 Ramie ukosne Bevel arm 1
10 0105.01.08.000 Ramie krotkie dZzwigni Lever arm short 2
11 0105.01.10.000 Sworzen zatrzasku Lock pin 1
12 0105.01.12.000 Podktadka odginana Washer 1
13 0105.01.13.000 Klucz specjalny Mounting lever 1
14 0105.01.14.000 Sworzen zaczepu L - kat. Il Hitch pin L - cat.ll 1
15 0105.01.15.000 Sworzen zaczepu P - kat. || Hitch pin R - cat.ll 1
16 0105.01.16.000 Sworzeh zaczepu gornego Upper pin 1
17 0225.01.06.000 t aricuch ograniczajacy Support chain 1
18 0225.01.07.000 Wspornik watu PTO holder 1
19 0302.01.11.000 Wieszak taricucha Chain holder 1
20 MIGZ-007-001 Zawieszka gumowa (0225.01.20.000) Rubber key chain 2
21 MIIS-014-000 Szekla @14 Shackle @14 1
22 MISK-000-001 Kotko sprezyste zawieszki Rubber key chain ring 4
23 MISP-001-002 Sprezyna zapadki 81,6 (0105.01.09.000) Latch spring @1,6 (0105.01.09.000) 1
24 MISP-004-001 Sprezyna zatrzasku @4 (0105.01.11.000) Spring @4 (0105.01.11.000) 1
25 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. Nut M12 cl. 8 z. self-lock. 1
26 MZNZ-012-002 Nakretka M12 kl. 8 oc. Nut M12 cl. 8 z. 2
27 MZNZ-020-001 Nakretka M20x1,5 kl. 8 oc. Nut M20x1,5 cl. 8 z. 1
28 MZPP-010-001 Podkiadka @10 oc. Washer @10 z. 1
29 MZPP-012-002 Podkiadka @12 oc. Washer 312 z. 1
30 MZPP-018-001 Podktadka @18 oc. Washer 318 z. 1
31 MZPP-020-001 Podktadka @20 oc. Washer @20 z. 1
32 MZPP-022-001 Podkiadka @22 oc. Washer @22 z. 4
33 MZPP-024-001 Podktadka @24 oc. Washer 324 z. 3
34 MZSZ-012-004 Sruba M12x100 k1. 8.8 oc. (82101) Bolt M12x100 cl. 8.8 z. (82101) 1
35 MZWK-012-001 Sruba M12x 60 kl. 8.8 oc. - Dociskowa Compression bolt M12x 60 cl. 8.8 z. 2
36 MZZK-004-001 Kotek sprez. @4x 20 nierdz. Spring pin @4x20 ss. 1
37 MZZK-005-005 Kotek sprez. @5x 30 nierdz. Spring pin @5x30 ss. 1
38 MZZK-005-006 Kotek sprez. @5x 36 nierdz. Spring pin #5x36 ss. 6
39 MZZP-000-001 Zawleczka - Przetyczka A 11x45 Lynch pin A 11x45 2
40 MZZZ-005-002 Zawleczka 5x36 oc. Cotter pin 5x36 z. 2
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0105.09.00.001
Uktad zawieszenia - Hydraulika
Suspension unit - Hydraulics

Tab. 2b
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0105.09.00.001

Uktad zawieszenia - Hydraulika
Suspension unit - Hydraulics

Tab. 2b

Lp. Numer czgsci Nazwa czesci Description ”08’(% Uwagi
Item Part No. Quantity Notes
1 0050.22.00.062 Sworzen @22 (50.22.00.062) Pin @22 (50.22.00.062) 1
2 00S0.25.00.065 Sworzen @25 (50.25.00.065) Pin @25 (S0.25.00.065) 1
3 0105.01.01.001 Zaczep Hitch 1
4 0105.01.02.001 Ramie usztywniajace Bracket arm 1
5 0105.01.05.000 0§ katowa Angle axle 1
6 0105.01.710.000 Sworzen zatrzasku Lock pin 1
7 0105.01.12.000 Podktadka odginana Washer 1
8 0105.01.13.000 Klucz specjalny Mounting lever 1
9 0105.01.714.000 Sworzen zaczepu L - kat. Il Hitch pin L - cat.ll 1
10 0105.01.15.000 Sworzen zaczepu P - kat. || Hitch pin R - cat.ll 1
11 0105.01.16.000 Sworzen zaczepu gornego Upper pin 1
12 0105.09.01.001 Glowica spawana Head welded 1
13 0105.09.03.001 Ramie dtugie sitownika Bevel bar 1
14 0105.09.05.000 Ramie ukos$ne (Hydraulika) Bracket arm (Hydraulics) 1
15 0105.09.07.001 Zapadka prawa Latch right 1
16 0105.09.08.001 Zapadka lewa Latch left 1
17 0225.01.06.000 t aricuch ograniczajacy Support chain 1
18 0225.01.07.000 Wspornik watu PTO holder 1
19 0302.01.11.000 Wieszak taricucha Chain holder 1
20 0310.01.34.000 Dzwignia zapadki Latch lever 1
21 MIGZ-007-001 Zawieszka gumowa (0225.01.20.000) Rubber key chain 2
22 MIHC-400-001 Sitownik 50x28x400 (0105.09.06.001) Hydraulic cylinder 50x28x400 (0105.09.06.001) 1
23 MIHL-000-006 Linka @5 L=4000 biata Cord @5 L=4000 white 1
24 MIHP-200-001 Przewdd M14x1,5 L= 2000 A-A Hose M14x1.5 L= 2000 A-A 1
25 MIHZ-000-002 Wtyczka EURO M14x1.5 Plug EURO M14x1.5 1
26 MIIS-014-000 Szekla @14 Shackle @14 1
27 MISK-000-001 Kotko sprezyste zawieszki Rubber key chain ring 4
28 MISP-001-002 Sprezyna zapadki 31,6 (0105.01.09.000) Latch spring @1,6 (0105.01.09.000) 1
29 MISP-004-001 Sprezyna zatrzasku @4 (0105.01.11.000) Spring @4 (0105.01.11.000) 1
30 MITS-005-000 Raczka do linki @5 (FGP 455795) Pull cord handle 1
31 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. Nut M 8 cl. 8 z. self-lock. 2
32 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. Nut M12 cl. 8 z. self-lock. 1
33 MZNZ-012-002 Nakretka M12 kl. 8 oc. Nut M12 cl. 8 z. 2
34 MZNZ-020-001 Nakretka M20x1,5 kl. 8 oc. Nut M20x1,5 cl. 8 z. 1
35 MZPP-010-001 Podktadka @10 oc. Washer @10 z. 1
36 MZPP-012-002 Podktadka @12 oc. Washer 312 z. 2
37 MZPP-022-001 Podkiadka @22 oc. Washer 322 z. 3
38 MZPP-024-001 Podkiadka @24 oc. Washer 324 z. 3
39 MZSZ-008-005 Sruba M 8x 30 kl. 8.8 oc. (82105) Bolt M 8x 30 cl. 8.8 z. (82105) 2
40 MZSZ-012-016 Sruba M12x110 k1. 8.8 oc. (82101) Bolt M12x110 cl. 8.8 z. (82101) 1
41 MZWK-012-001 Sruba M12x 60 kl. 8.8 oc. - Dociskowa Compression bolt M12x 60 cl. 8.8 z. 2
42 MZZK-004-001 Kotek sprez. @4x 20 nierdz. Spring pin @4x20 ss. 1
43 MZZK-005-005 Kotek sprez. @5x 30 nierdz. Spring pin @5x30 ss. 3
44 MZZK-005-006 Kotek sprez. @5x 36 nierdz. Spring pin #5x36 ss. 2
45 MZZP-000-001 Zawleczka - Przetyczka A 11x45 Lynch pin A 11x45 2
46 MZZZ-005-002 Zawleczka 5x36 oc. Cotter pin 5x36 z. 1
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0105.02.00.000
Belka nosna
Drive unit

Tab. 3
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0105.02.00.000

//SBMA52® Belka nogna

Tab. 3

Drive unit
Lp. Numer czgsci Nazwa czesci Description HOS’(% Uwagi
Item Part No. Quantity Notes
1 00S0.18.00.075 Sworzen @18 (50.18.00.075) Pin 18 (50.18.00.075) 1
2 0105.02.01.000 Belka spawana Bar welded 1
3 0105.02.02.000 t apa przykrecana Bush holder 1
4 0105.02.03.000 Obudowa watka wielowypustowego Spline shaft housing 1
5 0105.02.04.000 Ostona boczna wewnetrzna Front side guard 1
6 0105.02.05.000 Ostona boczna zewnetrzna Rear side guard 1
7 0105.02.06.000 Ekran pokosu Swath shield 1
8 0105.02.07.000 Stopa podporowa Support leg 1
9 0105.02.08.000 Pokrywka przegubu Joint metal cap 1
10 0105.02.09.000 Tuleja Slizgowa Sliding bush 2
11 0105.02.10.000 Naktadka Spacer plate 1
12 0105.02.11.000 Podktadka zabezpieczjgca Washer 1
13 0105.02.12.000 Koto pasowe mate Pulley 1 MHOL-000-008
14 0105.02.13.000 Brezent ekranu Safety curtain 1
15 0105.02.14.000 Sruba dwustronna Bolt 2
16 0105.02.15.000 Sruba dwustronna Bolt 4
17 0105.02.16.000 Sworzen ustalajacy Pin 1
18 0105.02.17.000 Sworzer z gwintem Pin 1
19 0105.02.18.000 Sruba napinacza Bolt 1
20 0105.02.21.000 Wskaznik naciagu paséw Checking plate 1
21 0105.02.22.000 Tuleja przegubu mosiezna Bush PMB-B 30x38x30 2
22 0224.02.04.000 Watek napedowy wielowypustowy Spline shaft 1
23 0225.02.13.000 Koto napedowe duze Pulley large 1 MHOL-000-005
24 0225.02.21.000 Podkfadka centrujaca Centering washer 1
25 0225.02.24.000 Podkfadka ochronna Safety washer 1
26 0240.01.25.000 Pokrywka Masking plate 1
27 MISP-010-002 Sprezyna napinacza @10 (0225.02.17.000) [Tensioning spring 310 (0225.02.17.000) 1
28 MITZ-050-003 Zaslepka @50x3 - 12548 Plastic plug @#50x3 - 12548 2
29 MITZ-060-003 Zaslepka plastik prost. 60x40x3-5- 111368 Plastic plug rec. 60x40x3-5 1
30 MZK-3650-001 Pasek klinowy HB - 3650 -belt HB - 3650 4
31 MZKR-000-002 Raczka druciana 82x62 (0540.01.28.001) Wire handle 1
32 MZLZ-007-002 tozysko 6207 ZZ Bearing 6207 ZZ 3
33 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. Nut M 6 cl. 8 z. self-lock. 6
34 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. Nut M10 cl. 8 z. self-lock. 12
35 MZNZ-016-002 Nakretka M16 kl. 8 cz. Nut M16 cl. 8 z. 1
36 MZPN-006-003 Podkladka pow. @6x25 oc. Fender washer @6x25 z. 5
37 MZPP-010-001 Podkiadka @10 oc. Washer @10 z. 12
38 MZPP-016-003 Podktadka @16 (mosigdz) Washer @16 1
39 MZPP-022-001 Podktadka @22 oc. Washer 322 z. 1
40 MZPS-008-001 Podkfadka sprez. 38,2 oc. Spring washer @8.2 z. 2
41 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 2
42 MZSI-012-008 Sruba M12x 40 kl. 10.9 oc. (82105) Bolt M12x 40 cl. 10.9 z. (82105) 2
43 MZSZ-006-001 Sruba M 6x 12 kI. 8.8 oc. (82105) Bolt M 6x 12 cl. 8.8 z. (82105) 5
44 MZSZ-008-001 Sruba M 8x 20 KI. 8.8 oc. (82105) Bolt M 8x 20 cl. 8.8 z. (82105) 2
45 MZWP-018-018 Wpust A 8x 7x 55 Key 8x7x55 1
46 MZZK-005-005 Kotek sprez. @5x 30 nierdz. Spring pin @5x30 ss. 1
47 MZZK-005-006 Kotek sprez. @5x 36 nierdz. Spring pin #5x36 ss. 1
48 MZ77-005-002 Zawleczka 5x36 oc. Cotter pin 5x36 z. 1
49 MZZZ-006-001 Zawleczka 6,3x50 oc. Cotter pin 6,3x70 z. 1
50 MZZ7Z-010-000 Zawleczka 10x70 oc. - do rur Lynch pin 10x70 z. - for tubes 1
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Tab. 4

0105.03.00.000
Bezpiecznik

Safety device
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0105.03.00.000

//SBMA52® Bezpiecznik

Safety device

Tab. 4

11

Lp. Numer czgsci Nazwa czesci Description ”08’(% Uwagi
Item Part No. Quantity Notes
1 0105.03.01.000 Listwa wysuwna | Safety device bar | 1
2 0105.03.02.000 Listwa wysuwna Il Safety device bar || 1
3 0105.03.03.000 Kostka bezpiecznika Latch block 2
4 0225.03.03.000 Zamek bezpiecznika Safety device lock 1
5 0225.03.05.000 Siodto sprezyny Special washer 2
6 MISP-010-004 Sprezyna bezpiecznika @10 (0225.03.06.000)  [Breakaway spring @10 (0225.03.06.000) 1
7 MZNZ-014-002 Nakretka M14 k. 8 oc. Nut M14 cl. 8 z. 2
8 MZPP-014-001 Podktadka @14 oc. Washer 314 z. 1
9 MZPS-012-001 Podkiadka sprez. §12,2 oc. Spring washer #12.2 z. 2
10 MZSZ-012-003 Sruba M12x 35 kl. 8.8 oc. (82105) Bolt M12x 35 cl. 8.8 z. (82105) 2




.10105.04.00.000
// 5aMASZ’ | rama gtéwna - Standard

Main frame - Standard

Tab. 5a

12

0,3,

3,0.5,1.0)
Cho

se thickness of washers as needed

t}os'é podktadek dobra¢ wedtug potrzeb (0.2,

Grubos$¢ podktadek dobra¢ wedtug potrzeb (0.2,
0,3,0.5,1.0)
Choose thickness of washers as needed

Grubo$¢ podktadek dobra¢ wedtug potrzeb (0.2,
0,3,0.5,1.0)
Choose thickness of washers as needed
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0105.04.00.000

Rama gtéwna - Standard
Main frame - Standard

Tab. 5a

13

Lp. Numer czgsci Nazwa czesci Description HOS’(% Uwagi
Item Part No. Quantity Notes
1 0105.04.01.000 Rama spawana z tulejami Gear trough 1
2 0105.04.02.000 Ramie wspornika Bracket arm 1
3 0105.04.03.000 Pokrywa Cover 1
4 0105.04.04.000 Tuleja odboczki Bush 1
5 0105.04.05.000 Watek napedowy odboczki Drive shaft 1
6 0105.04.06.000 Watek poziomy ramy Main drive shaft 1
7 0105.04.09.000 Obudowa tozyska | Bearing housing | 1
8 0105.04.10.000 Obudowa tozyska Il Bearing housing Il 1
9 0105.04.12.000 Podktadka odginana Washer 2
10 0105.04.14.000 Uszczelka tekturowa Sealing 1
11 0105.04.15.000 Kotek ustalajacy Set key 4
12 MI110-000-002 Odpowietrznik 3/8" MOD.33A ent 3/8" MOD.33A 1
13 MIIP-000-006 Pierscien czotowy V-75S 70NBR Front ring V-75S 70NBR 1
14 MIKS-018-001 Koto zebate stozkowe 218 (0105.04.07.000) Bevel gear 218 1
15 MIKS-021-003 Koto zebate stozkowe 721 (0105.04.08.000) Bevel gear 721 3
16 MZLZ-006-002 tozysko 6206 ZZ Bearing 6206 ZZ 2
17 MZLZ-006-003 tozysko 30206 Bearing 30206 1
18 MZLZ-006-005 t 0zysko 3206 Bearing 3206 1
19 MZLZ-006-007 t 0zysko 6206 Bearing 6206 1
20 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. Nut M10 cl. 8 z. self-lock. 26
21 MZNS-014-153 Nakretka M14 kl. 8 oc. niska Nut M14 cl. 8 z. low 1
22 MZPD-030-002 Podkfadka dystansowa 30x42x0.2 Spacer 30x42x0,2 4
23 MZPD-030-003 Podkiadka dystansowa 30x42x0.3 Spacer 30x42x0,3 4
24 MZPD-030-005 Podkfadka dystansowa 30x42x0.5 Spacer 30x42x0,5 2
25 MZPD-030-010 Podkfadka dystansowa 30x42x1.0 Spacer 30x42x1,0 8
26 MZPP-010-001 Podktadka @10 oc. Washer @10 z. 4
27 MZPP-014-001 Podktadka @14 oc. Washer 314 z. 1
28 MZPP-022-001 Podkiadka @22 oc. Washer @322 z. 1
29 MZPS-010-003 Podkiadka sprez. 10,2 oc. Spring washer 310.2 z. 2
30 MZPS-012-001 Podktadka sprez. 312,2 oc. Spring washer 312.2 z. 4
31 MZPS-014-002 Podkiadka sprez. 314,2 oc. Spring washer 314.2 z. 1
32 MZSE-030-001 Pierscien osad. Z 30 Circlip Z 30 1
33 MZSE-062-001 Pierscien osad. W 62 Circlip W 62 1
34 MZSZ-010-001 Sruba M10x 25 kl. 8.8 oc. (82105) Bolt M10x 25 cl. 8.8 z. (82105) 28
35 MZSZ-010-061 Sruba M10x 60 kl. 8.8 oc. (82101) Bolt M10x 60 cl. 8.8 z. (82101) 4
36 MZSZ-012-002 Sruba M12x 30 kl. 8.8 oc. (82105) Bolt M12x 30 cl. 8.8 z. (82105) 4
37 MZSZ-014-035 Sruba M14x 35 kl. 10.9 oc. (82105) Bolt M14x 35 cl. 10.9 z. (82105) 1
38 MZSZ-014-040 Sruba M14x 40 kl. 10.9 oc. (82105) Bolt M14x 40 cl. 10.9 z. (82105) 1
39 MZUS-030-002 Simmering A - 30x 52x10 Simmering A - 30x 52x10 1
40 MZWP-018-009 Wpust A 8x 7x 32 Key A 8x 7x 32 1
41 MZWP-018-013 Wpust A 8x 7x 50 Key A 8x 7x 50 4
42 MZZK-005-006 Kotek sprez. @5x 36 nierdz. Spring pin @5x36 ss. 1
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,10105.10.00.000
//5BMA52 Rama gtéwna - Hydraulika Tab. 5b

Main frame - Hydraulics

Grubos¢ podktadek dobra¢ wedtug potrzeb (0.2,
0,3,0.5,1.0)
Choose #hickness of washers as needed

Grubo$¢ podktadek dobra¢ wedtug potrzeb (0.2,

0,3,0.5,1.0) | 8
! >
4 /
Grubos$¢ podktadek dobra¢ wedtug potrzeb (0.2, /

Choose thickness of washers as needed
0,3,0.5,1.0)

Choose thickness of washers as needed
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0105.10.00.000

Rama gtdwna - Hydraulika
Main frame - Hydraulics

Tab. 5b

15

Lp. Numer czgsci Nazwa czesci Description ”08’(% Uwagi
Item Part No. Quantity Notes
1 0050.22.00.062 Sworzen @22 (50.22.00.062) Pin @22 (50.22.00.062) 1
2 0105.04.01.000 Rama spawana z tulejami Gear trough 1
3 0105.04.03.000 Pokrywa Cover 1
4 0105.04.04.000 Tuleja odboczki Bush 1
5 0105.04.05.000 Watek napedowy odboczki Drive shaft 1
6 0105.04.06.000 Watek poziomy ramy Main drive shaft 1
7 0105.04.09.000 Obudowa tozyska | Bearing housing | 1
8 0105.04.10.000 Obudowa tozyska Il Bearing housing Il 1
9 0105.04.11.000 Podktadka regulacyjna @30 Adjusting washer @30 8
10 0105.04.12.000 Podkiadka odginana Washer 2
11 0105.04.14.000 Uszczelka tekturowa Sealing 1
12 0105.04.15.000 Kotek ustalajacy Set key 4
13 0105.10.01.000 Ramie wspornika - hydraulika Bracket arm - hydraulics 1
14 MI110-000-002 Odpowietrznik 3/8" MOD.33A Vent 3/8" MOD.33A 1
15 MIIP-000-006 Pierscien czotowy V-75S 70NBR Front ring V-75S 70NBR 1
16 MIKS-018-001 Koto zebate stozkowe 218 (0105.04.07.000) Bevel gear 218 1
17 MIKS-021-003 Koto zebate stozkowe 721 (0105.04.08.000) Bevel gear 721 3
18 MZLZ-006-002 tozysko 6206 ZZ Bearing 6206 ZZ 2
19 MZLZ-006-003 tozysko 30206 Bearing 30206 1
20 MZLZ-006-005 t 0zysko 3206 Bearing 3206 1
21 MZLZ-006-007 t 0zysko 6206 Bearing 6206 1
22 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. Nut M10 cl. 8 z. self-lock. 26
23 MZNS-014-153 Nakretka M14 kl. 8 oc. niska Nut M14 cl. 8 z. low 1
24 MZPD-030-003 Podkiadka dystansowa 30x42x0.3 Spacer 30x42x0,3 2
25 MZPD-030-005 Podkfadka dystansowa 30x42x0.5 Spacer 30x42x0,5 2
26 MZPD-030-010 Podkiadka dystansowa 30x42x1.0 Spacer 30x42x1,0 3
27 MZPP-010-001 Podktadka @10 oc. Washer 310 z. 4
28 MZPP-014-001 Podkiadka @14 oc. Washer @14 z. 1
29 MZPP-022-001 Podkiadka @22 oc. Washer @322 z. 2
30 MZPS-010-003 Podktadka sprez. 10,2 oc. Spring washer 310.2 z. 2
31 MZPS-012-001 Podkiadka sprez. 312,2 oc. Spring washer 3#12.2 z. 4
32 MZPS-014-002 Podkiadka sprez. @14,2 oc. Spring washer 314.2 z. 1
33 MZSE-030-001 Pierscien osad. Z 30 Circlip Z 30 1
34 MZSE-062-001 Pierscier osad. W 62 Circlip W 62 1
35 MZSZ-010-001 Sruba M10x 25 kl. 8.8 oc. (82105) Bolt M10x 25 cl. 8.8 z. (82105) 24
36 MZSZ-010-061 Sruba M10x 60 kl. 8.8 oc. (82101) Bolt M10x 60 cl. 8.8 z. (82101) 4
37 MZSZ-012-002 Sruba M12x 30 kl. 8.8 oc. (82105) Bolt M12x 30 cl. 8.8 z. (82105) 4
38 MZSZ-014-035 Sruba M14x 35 kl. 10.9 oc. (82105) Bolt M14x 35 cl. 10.9 z. (82105) 1
39 MZSZ-014-040 Sruba M14x 40 kl. 10.9 oc. (82105) Bolt M14x 40 cl. 10.9 z. (82105) 1
40 MZUS-030-002 Simmering A - 30x 52x10 Simmering A - 30x 52x10 1
41 MZWP-018-009 Wpust A 8x 7x 32 Key A 8x 7x 32 1
42 MZWP-018-013 Wpust A 8x 7x 50 Key A 8x 7x 50 4
43 MZZK-005-006 Kotek sprez. @5x 36 nierdz. Spring pin #5x36 ss. 2
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Lp. Numer czgsci Nazwa czesci Description HOS’(% Uwagi
Item Part No. Quantity Notes
1 0105.05.01.000 Beben Drum 1
2 0105.05.02.000 Talerz oporowy Bearing housing 1
3 0105.05.03.000 Trzymak nozowy prosty Knife holder 4
4 0105.05.04.001 Wat pionowy (baczek) ertical drive shaft 1
5 0105.05.05.000 Talerz roboczy Mowing saucer 1
6 0105.05.06.000 Talerz slizgowy Sliding saucer 1
7 0105.05.07.000 Ostona gérna bebna Drum top cap 1
8 0105.05.09.000 Piasta talerza $lizgowego IV Sliding saucer hub IV 1
9 0105.05.11.000 Pierscien dystansowy Distance ring 1
10 0105.05.12.000 Ostona tozyska Bearing housing 1
11 0105.05.15.000 Ostona piasty Hub guard 1
12 0111.05.30.000 Obejma (Opcja/Option) Mowing drum push-plates (Option) 2
13 MIKS-018-001 Koto zebate stozkowe 218 (0105.04.07.000) Bevel gear 218 1
14 MINO-000-004 NGz prosty L=102 (0108.05.05.000) Knife straight L=102 4
15 MZLZ-006-010 tozysko 6306 2RS Bearing 6306 2RS 1
16 MZLZ-010-002 t ozysko 6210 2RS C3 Bearing 6210 2RS 1
17 MZLZ-032-009 tozysko 3209 2RS Bearing 3209 2RS 1
18 MZLZ-032-010 Lozysko 3210 2RS Bearing 3210 2RS 1
19 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. Nut M10 cl. 8 z. self-lock. 4
20 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. Nut M12 cl. 8 z. self-lock. 8
21 MZPD-030-005 Podktadka dystansowa 30x42x0.5 Spacer 30x42x0,5 2
22 MZPD-030-010 Podkiadka dystansowa 30x42x1.0 Spacer 30x42x1,0 1
23 MZPP-012-002 Podkiadka @12 oc. Washer @12 z. 8
24 MZPS-010-003 Podkiadka sprez. 10,2 oc. Spring washer 310.2 z. 6
25 MZSE-030-001 Pierscien osad. Z 30 Circlip Z 30 1
26 MZSE-045-001 Pierscien osad. Z 45 Circlip Z 45 1
27 MZSE-085-001 Pierscien osad. W 85 Circlip W 85 1
28 MZSE-090-001 Pierscien osad. W 90 Snap ring W 90 1
29 MZS1-012-029 Sruba M12x 30 kI. 8.8 oc. IMB. STOZ. Bolt M12x 30 kI, 8,8 z. COUNTER-SUNK ALLEN. 6
30 MZSP-012-002 Sruba M12x 25 kl. 8.8 oc. PODS. Bolt M12x 25 cl. 8.8 z. 8
31 MZSZ-010-001 Sruba M10x 25 kl. 8.8 oc. (82105) Bolt M10x 25 cl. 8.8 z. (82105) 8
32 MZSZ-010-005 Sruba M10x 30 kl. 8.8 oc. (82105) Bolt M10x 30 cl. 8.8 z. (82105) 6
33 MZSZ-010-010 Sruba M10x 20 kl. 8.8 oc. (82105) Bolt M10x 20 cl. 8.8 z. (82105) 4
34 MZUS-050-002 Simmering A - 50x 72x10 Simmering A - 50x 72x10 1
35 MZWP-018-008 Wpust A 8x 7x 30 Key A 8x 7x 30 1
36 PZPD-030-100 Podkfadka dystansowa 30x42x0.1 Spacer 30x42x0,1 1
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Safety guards
L.p. Numer czesci - - llosé Uwagi
Ite?n Part N(E Nazwa czgSci Description Quantity Notegs
1 0105.06.01.000 Wspornik | Bracket | 1
2 0105.06.02.000 Wspornik Il Bracket || 1
3 0105.06.03.000 Barierka przednia Front guard rail 1
4 0105.06.04.000 Barierka boczna Side guard rail 1
5 0105.06.05.000 Barierka tylna Rear guard rail 1
6 0105.06.06.000 Ostona przednia Front safety guard 1
7 0105.06.07.000 Ostona boczna Side safety guard 1
8 0105.06.08.000 Ostona tylna Rear safety guard 1
9 0105.06.09.000 Ostona brezentowa Safety curtain 1
10 MISP-003-002 Sprezyna usztywn. brezent. (0108.06.10.000)  |Curtain spring (0108.06.10.000) 5
11 MITZ-021-000 Zaslepka plastik @21x0.8-2.0 - 465608 Plastic plug #21x0.8-2.0 6
12 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. Nut M 6 cl. 8 z. self-lock. 40
13 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. Nut M 8 cl. 8 z. self-lock. 10
14 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. Nut M10 cl. 8 z. self-lock. 16
15 MZPN-006-003 Podkladka pow. @6x25 oc. Fender washer @6x25 z. 45
16 MZPP-008-002 Podktadka @8 oc. Washer @8 z. 10
17 MZPP-010-001 Podktadka @10 oc. Washer 310 z. 16
18 MZPS-010-003 Podkfadka sprez. 10,2 oc. Spring washer #10.2 z. 4
19 MZSZ-006-004 Sruba M 6x 20 kI. 8.8 oc. (82105) Bolt M 6x 20 cl. 8.8 z. (82105) 40
20 MZSZ-008-001 Sruba M 8x 20 KI. 8.8 oc. (82105) Bolt M 8x 20 cl. 8.8 z. (82105) 10
21 MZSZ-010-001 Sruba M10x 25 kl. 8.8 oc. (82105) Bolt M10x 25 cl. 8.8 z. (82105) 16
22 MZSZ-010-008 Sruba M10x 35 kl. 8.8 oc. (82105) Bolt M10x 35 cl. 8.8 z. (82105) 4
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Bill of materials (BoM) - SAP

10/7/2020

Code Rev | Description

7G3N066CEO07096MA C |DRIVE SHAFT G3N *066*
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. |Code Qty Rev. |Rev. SAP| Description

0001|5070E0355 1 ND ND |YOKE #4/S4 1-3/8"z6 SHROUDED PIN (007)
0002({4120E0012R25 2 0 0 CROSS KIT S4-G4 27x74.6 CAP ZERK
0005(204046851 1 0 0 |TUBE YOKE #4-G4 OUTER (43.5)
0008|341038000R10 1 0 0 SPRING ROLL PIN 8x60 DIN1481
00121225120520 1 ND ND |CARDAN DRIVE TUBE #4 OUTER 43.5x3.3x520
00131225050520 1 ND ND |CARDAN DRIVE TUBE #2 OUTER 36.0x3.2x520
0016|341048000R10 1 0 ND |SPRING ROLL PIN 8x55 DIN1481
0017(204046852 1 0 0 |TUBE YOKE #4-G4 INNER (36.0)
0021({601104701R 1 0 0 FREEWHEEL RA1/4-S4-G4 1-3/8"z6 P.PIN CW
0025|219041001 1 B B |CONE SHIELD BELL G4 -see 219041001R
0026(255041002R02 1 0 0 SHIELD SUPPORT OUTER G3-G4
0028|310001431R30 6 0 0 SCREW 4.8x22 SELF TAP ZINC

0029 |5TNN1G3066C 1 ND ND |

0030 [ SMNN1G3066C 1 ND ND |

0031({219041104 1 A A |

0032(255041001R02 1 0 0 SHIELD SUPPORT INNER G3-G4
0040(252000050R02 2 0 0 SHIELD CHAIN w/S-HOOK L=500mm
00481399143000 1 E E |LABEL - DANGER - OUTER DRIVE TUBE
0049(399CEEO051 1 F F |LABEL - DANGER - CE OUTER SHIELD TUBE
0050(399UNIOO01 1 C C INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051{403000001R10 1 0 ND |COMPLETE PUSH PIN 1-3/8"z6/z21
0061(348014000R20 1 0 0 |GREASE FITTING M8X1.25 90°
0062|1418041203 1 C C |RAl/4 CLUTCH HOUSING w/YOKE NEW STYLE
0063|5130C0301 1 F F |[HUB RA1l 1-3/8"z6 -see 5130C0301R
0064(4210C0001R03 1 0 0 RATCHET w/SPRING RA1/RL1 L=22.8
0065(403000001R10 1 0 ND |COMPLETE PUSH PIN 1-3/8"z6/z21
0066|246000132R02 1 0 0 CLOSING DISK FOR RA DX
0067(338005000R20 1 0 0 CIRCLIP INTERNAL 82x2.50 DIN472

0093 |7G3N066CEO07ESM 1 ND ND |_

0094 | 7G3N066CE096ISM 1 ND ND |_

0097 |5CG3066CESM 1 ND ND |_
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SIPMA S.A.

Zestawienie materialowe WPT

Zestawienie materialowe WPT 460 - 450011/502.J501/6 (MIWB-066-000) 2022-08-01
Lp. Numer Nazwa Name Tlosé
1 50210/01.01.200 Widtak p. Tkpl. 1 3/8" (6) - (502) Joint yoke I complete 1 3/8"(6) - (502) 1
2 100200/01.07.200 Trzpien zatrzasku kpl. Push pin complete 2
3 50210/01.04.000 Krzyzak kpl. Complete cross 2
4 450210/01.01.102 Widtak p. II Joint yoke I 1
5 450200-01-01-532 Rura wewngtrzna watu Inner tube 1
6 450200-02-01-529 Rura zewngtrzna watu Outer tube 1
7 450210/02.01.102 Widtak p. III Joint yoke III 1
8 51110/02.01.300 Sprzegto jednokierunkowe Overrunning clutch 1
9 0653-512-079ZN Kotek sprezysty 10 x 70 Spring pin 10 x 70 2
10 | HP003-45/9 Ostona kpl. typu HP003-45/9 Complete guard type HP003-45/9 1
11 450210/00.00.001 Nalepka Sticker 1
12 100210/00.00.011 Nalepka ostrzegawcza Warning sticker 1
13 TZW1 Tabliczka znamionowa Rating plate 1
14 100210/00.00.010 Nalepka III Sticker III 1

450011_502.J501_6 - Zestawienie materialowe
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Gelenkwelle

Transmission

Samasz

BestelL-Nr. Zei ct_mungs-Nr‘. Datum Seite  von
W2300-5T155H-660-F5/1R i, 611289 Drovingle.’ 611289 Dt 22-05-06 [ 1 of 1
Kundenzeichnungs-Nr. Maschinenart Type
C drawing No. Machi T
ey MIWB-086-000 Wi Drum Mover e 2010/2; KDL

l_—
Walterscheid Samasz
Pos.-Nr. | BestelL-Nr.| Zeichnungs-Nr.| BesteLL-Nr. Stickzahl | Technische Angaben
Iten Part No.  [Drawing No. | Part No. Quantity [Technical data
Repdre |Référence |Réf. du Plan [Référence Quantité [Données techniques Benennung Description Désignation
1 [ 611289 | 611288 MIWB-066-000 1| W2300-ST155W-660-F5/1R  |Gelenkwelle mit Schutz PTO0 drive shaft with guard Transmission avec protecteur
2 1 [ WH2300-ST155N-585 Innere Gelenkwellenhalfte mit Inner PTO drive shaft half with Demi-transmission intérieure avec
- GuBerer Schutzhalfte outer guard half demi-protecteur extérieur
3 1| WH2300-ST155N-575-F5/1R [AuBere GelenkwellenhdlLfte mit Outer PTO drive shaft half with Demi-transmission extérieure avec
- innerer Schutzhalfte inner guard half demi-protecteur intérieur
4 [ 113599 1| STH155H-A1000-8515142  [AuBere Schutzhalfte Outer guard half Demi-protecteur extérieur
- ST-Rohr 530 mm kirzen Shorten ST tube by 530 mm Raccourcir tube ST de 530 mm
- SC-Trichter 7 Rippe(n) kirzen Shorten SC cone by 7 rib(s) Raccourcir cone SC de 7 onde(s)
5 | 113653 1| STH155W-J1000-8515600 Innere Schutzhalfte Inner guard half Demi-protecteur intérieur
- ST-Rohr 530 mm kirzen Shorten ST tube by 530 mm Raccourcir tube ST de 530 mm
11 ] 133834 | 21.83.30 1| AS6E2300-1 3-87(6) ASGE-Gabel. komplett ASGE-yoke complete Machoire ASGE complete
12 | 135048 |agraset 172 1 ASE-VerschluB komplett; 6rofe B ASE-Lock complete; size B Verrouillage ASE complet; type B
13 | 172630 | 56.191.40 1 [F5/1R-2300-1 3-8 ®)ZV; [Sperrkeilfreilauf; Key-type overrunning clutch; Roue Libre d rochets;
- Rechtsdrehsinn right-hand rotation rotation a droite
21 | 116403 [ 20.00.141 2 Kreuzgarni tur komplett Cross and bearing kit complete Bloc croisillon complet
22 | 153207 | 63.11.04 2 Schlag-Schmiernippel Drive-in type Lubrication fitting 6raisseur & frapper
23 | 041315 | 21.11.00 1 [ R62300-0V6A RiLlengabel [nboard yoke Machoire a gorge
24 | 020614 | 61.05.04 2 | 1508752-10x65 Spannsti ft Spring-type straight pin Goupille élastique
25 | 048757 | 75.11.16 1_[0v-1000 Profilrohr Profile tube Tube profilé
- Rohr 465 mm_kirzen Shorten tube by 465 mn Raccourcir tube de 465 mn
26 | 085732 | 75.15.16 1_[1-1000 Profilrohr Profile tube Tube profilé
- Rohr 475 mm_krzen Shorten tube by 475 mn Raccourcir tube de 475 mm
27 | 041318 | 21.12.00 1 [R62300-16 Rillengabel [nboard yoke Machoire a gorge
51 | 087273 | 82.83.06 2 6leitring Bearing ring Bague de glissement
52 128142 | 85.15.142 1 | n=RP12 Schutztrichter; n= Rippenanzahl Guard cone; n= Number of ribs Cdne protecteur; n= Nombre d’ondes
- SC-Trichter 7 Rippe(n) kirzen Shorten SC cone by 7 rib(s) Raccourcir cone SC de 7 onde(s)
53 | 365305 | 60.01.04 2 |3,5x3,5 Schraube Screw Vis
54 | 359471 | 82.85.00 2 Stitzring Reinforcing collar Bague de renfort
55 | 118625 | 85.15.600 1 Schutztrichter Guard cone Céne protecteur
90 | 118745 |agraset 207 1 Bedienungsanleitung mit Instruction manual with Notice d’emploi avec
- Aufkleber-Set; set of decals; jeu d’étiquettes; étiquette
- GEFAHRENHINWEIS- und DANGER-AufkLeber [NARNING decal and DANGER decal d’avertissement et étiquette DANGER
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